



PennDOT/NECEPT Technician Certification program

Test Results

| | | |
|--|-------------|--------------------------|
| Grading Agency: PSU Survey Research Center | | Grading Date: 1/16/2018 |
| Course Name: Concrete Field Testing Technician Certification Program | | Course Location: Dunmore |
| Course ID: 1804 | District: 4 | Test Date: 1/4/2018 |

| ID | Total | Percent |
|--------|-------|---------|
| 2404 | 50 | 100% |
| 556493 | 50 | 100% |
| 556987 | 49 | 98% |
| 556761 | 49 | 98% |
| 560600 | 49 | 98% |
| 560920 | 49 | 98% |
| 560754 | 48 | 96% |
| 557468 | 48 | 96% |
| 556519 | 48 | 96% |
| 560713 | 48 | 96% |
| 559443 | 48 | 96% |
| 2681 | 48 | 96% |
| 4638 | 48 | 96% |
| 6506 | 48 | 96% |
| 560873 | 48 | 96% |
| 4213 | 47 | 94% |
| 1440 | 47 | 94% |

| ID | Total | Percent |
|--------|-------|---------|
| 556434 | 47 | 94% |
| 5192 | 47 | 94% |
| 556508 | 47 | 94% |
| 3675 | 46 | 92% |
| 556495 | 45 | 90% |
| 556559 | 45 | 90% |
| 556049 | 45 | 90% |
| 6777 | 45 | 90% |
| 556494 | 44 | 88% |
| 557044 | 44 | 88% |
| 560683 | 44 | 88% |
| 559590 | 44 | 88% |
| 560525 | 42 | 84% |
| 559757 | 41 | 82% |
| 560645 | 41 | 82% |
| 559826 | 39 | 78% |